
TECMOR

Reduction gearMach.model: 

How to order: 1. Machine model  2. Dis. number  3. Code number 

13

4

5

6

7

9

10

12

14

15

16

17

18

19

20

22

21

34

33

32

31

30

29

28

27

26

25

59

58

57

56

55

54

45

43

42

36

60

61

63

62

60

47

46

39

37

36

35

49

50

48

50

52

53

67 68 69 70
71

72

73

74

72

75

72

71

52

77

78

37

36

35

68

67

80

44

65

36

66

3

64

38

24

23

51

79

1

2

11

13

40

41

11

8

76

Data: 13.11.14

12225Dis.

PF 45-S-4S

15

15.9100111CROWN40074114

0.112KEY 20X12X60414200513

10.2100091SLACK SHAFT40073612

0.10100203KEY FOR SLACK SHAFT40075211

0.55109641SPACER UPPER BEARING40079410

2.281BEARING 6218-2Z4120359

0.092OIL SEAL 90X130X1241300138

0.041SEEGER 90E41500217

0.002SCREW TPSCEI 6X1050106036

0.70120151OIL SEAL COVER4009575

46.9121471BENDING DISC4007884

0.02117241INVERSION PIN4007753

0.012SCREW FOR DISC50112072

0.042SPRIG 16x3050116051

KgDis.QtDescriptionCod.n°

0.011SEEGER 48 E415000925

0.081CILINDRIC OIL CAP506000624

0.0051ROVE 3/4" GAS508001023

0.045CILINDRIC COVER506000222

0.0025ROVE 1/2" GAS508000521

1.78118851REDUCTION GEAR COVER40075120

0.0066SCREW TE 6X16501061519

0.0016WASHER D6503060118

77.4100061CASING40075017

1.091BEARING 631041206816

0.43100101SPACER LOWER BEARING400703

n° Cod. Description Qt Dis. Kg

26 400217 CROWN THIRD PAIR 1 10944 12.7

27 400702 CROWN SPACER 1 10008 0.55

28 4150012 SEGGER 110 I 1 0.07

29 400733 BEARING SPACER 1 10015 0.12

30 412070 BEARING 6212 1 0.82

31 4141402 KEY 14x9x45 2 0.04

32 400737 PINION 1 10007 10.66

33 412067 BEARING 6309 2RS 1 0.85

34 4150005 SEEGER 100 I 1 0.06

35 5011011 SCREW 10x30 2 0.027

36 5031002 INSERT GROWER D10 12 0.002

37 400246 WASHER D10 2 0.04

38 400755 REDUCER PULLEY 1 12217 2.72

39 400754 PROXIMITY CROWN 1 12169 1.25

40 5340061 PROXIMITY M12 1 0.14

41 5340062 CONNECTOR with CABLE 1 -

42 5011002 SCREW TCE 10X30 1 0.03

43 400964 PROXIMITY SUPPORT 1 12211 0.74

44 5020803 NUT M8 1 0.003

45 5010843 SPRIG 8X25 1 0.007

46 5010812 SCREW TE 8X20 6 0.013

47 400233 LITTLE CAP 1 10115 1.78

48 4130011 OIL SEAL 35X62X7 2 0.02

49 4150018 SEEGER 35 E 1 0.00

50 412063 BEARING 6207 2 0.29

51 4150011 SEEGER 72 I 2 0.02

52 4140803 KEY 8x7x50 2 0.02

53 400255/2 PINION FIRST PAIR 1 11150 1.15

54 400238 REDUCTION GEAR 1 10114 23.3

55 412064 BEARING 6306 1 0.35

56 400218 CROWN SECOND PAIR 1 11136 3.12

57 4141002 KEY 10X8X30 1 0.02

58 400215 PINION THIRD PAIR 1 11132 2.32

59 412065 BEARING 6306 2RS 1 0.36

60 412059 BEARING 6305 2 0.24

61 400219 CROWN FIRST PAIR 1 11137 1.79

62 4140802 KEY 8X7X25 1 0.01

63 400216 PINION SECOND PAIR 1 11133 0.64

64 5091003 CILINDRIC PIN 10X40 1 0.02

65 5070003 ALUMINIUM OIL LEVEL 2 0.04

66 5011032 SCREW TCE 10X45 9 0.04

67 5040401 COTTER PIN 4x40 4 0.004

68 400538 PIVOT FRAME MOTOR 2 10078 0.22

69 400731 SUPPORT TIE ROD 1 11644 1.43

70 400760 TENSION TIE ROD 2 12224 0.10

71 5021202 NUT M12 SP=6 4 0.009

72 5031201 FLAT RING D12 8 0.006

73 5011202 SCREW TE 12x40 4 0.048

74 400730 MOTOR FRAME PLATE 1 11645 4.81

75 5021201 NUT M12 4 0.019

76 4200046 MOTOR KW 4 1 -

77 400040.23 MOTOR PULLEY 1 12067 1.80

78 4170046 BELT A33 3 0.1

79 400210/1 PULLEY SPACER 1 12309 0.10

80 400759 MOTOR FRAME  SUPPORT 1 12210 2.13


